



9525 Monroe Road
 Suite 100
 Charlotte, NC 28270
 Tel. 704 542 6876

Fabric Specification

Part Number:	90 IC03 059.000	Release Date:	11/16/21
Description:	Standard Performance Grid	Revision:	5.0

Physical Property	Value	Test Method
Composition	98% Polyester, 2% Carbon	
Pattern	5mm Grid	
Width	59" +/- 1"	
Weight	3.54 oz./yd ² +/- 5%	
Stocked Colors	White, Navy	
Ends x Picks	165 x 88	
Construction type	2x1 Twill	
TEST RESULTS		
Surface Resistivity	2.73 x 10 ⁷ ohms/square	AATCC 76
Air Permeability	2.40 ft ³ /min/ft ²	ASTM D737
Tensile Strength		ASTM D5035
Warp Weft	152.96 Kgf 84.88 Kgf	
Mean Pore Size	21.5μ	

Account: _____ Name Printed: _____

Approval Signature: _____ Date: _____